## **TEST REPORT**



## Sample Details

| Certificate of sampling received: | No  |
|-----------------------------------|---|
| Laboratory Ref No:                | K4-30149 - 6F5/3103/01  |
| Client Ref No:                    | 6F5/3103/01 - SRH-Mar21   |
| Sampling Location:                | Seal Road Haulage - WRAP Compliance Testing March 2021                                      |
| Name of Source:                   | Seal Road Haulage - WRAP Compliance Testing March 2021                                      |
| Date Sampled:                     | 30/04/2021  |
| Date Received:                    | 21/05/2021  |
| Date Tested:                      | 09/07/2021  |
| Method of Sampling:               | Samples taken By Kalex  |
| Material Description:             | FMC Crushed Concrete with brick fragments and sandy fines                                   |
| NMC (%):                          | 8.2   |
| Target Specification:             | SHW Series 600: Table 6/1 and Table 6/5   |
|                                   | Class 6F5 - Selected Granular Material - (fine grading) - imported on to the site - Capping |

## Results:

